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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

E AP (Sample Submitted By) & Fawaponi>3 L@ (JUNG YI STEEL CO., LTD.)
% ¢ #-(Sample Description) At - P-4k 1144

% &1+ J7 (Sample Material) : 1144

# J&s 17 (Supplier Company Name) & F 4% >3 T2 (JUNG YI STEEL CO., LTD.)

T @ (Tel) 886-4-24914678

i 2 (Fax) 886-4-24914680

E-MAIL jungyi. steel@gmail. com

(CHINA STEEL)

R+t 7 (Vendor) R R I

% A B (Country of Origin)
# &3+ 5. (Item/Lot No. )
Jc it p #p (Sample Receiving Date)

=& (TAIWAN)
2016-1Q-0120-1
2016/01/21

#l3#4 & (Testing Period) 2016/01/21 TO 2016/01/28

By E 2 & R, %FRoUS 2011/65/EU Annex II 45 4 i&i74%, &, &, = §éplE. (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to
determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample.)

B3 g £ (Test Requested) :

B33 2 (Test Method) : FALT-F (Please refer to next pages).

PR % % (Test Results) #27T - F (Please refer to next pages).

23 (Conclusion) iRt 2 f'*iftfé’f—ﬁ’%i:‘?r CBAE & R 2 ERRIGERS S B & RIS 454 2011/65/EU
Annex IIz_*2iE & % (Based on the performed tests on submitted samples, the
est result(s) of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set
RoHS Directive 2011/65/EU Annex II.)

SGS TAIWAN LTD:
Chemical Laboratory - Taipei
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JUNG YI STEEL CO., LTD.
PR 2RI EL KA
NO. 9, GONGYE 9TH RD., DALI DIST., TAICHUNG CITY 41280, TAIWAN (R. 0. C.)

P2 % (Test Results)

BI3RIR 2 (PART NAME)No. 1 : A% d &4 (IRON-GRAY METAL)
= o fF =
TR ¥ M ey oy|
(Test Items) (Unit) (Method) (L) Yo.1 (Limit)

4% / Cadmium (Cd) mg/kg | %% IEC 62321-5: 20133, Mg ikiss 2 n. d. 100
IR s R RL / With

4- / Lead (Pb) mg/kg [reference to IEC 62321-5: 2013 and 2 n. d. 1000
performed by ICP-AES.

& / Mercury (Hg) mg/kg | %% IEC 62321-4: 20133, Mg kiss 2 n. d. 1000

TR sr R RL / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

» % 4% / Hexavalent Chromium ug/cm? [ %% IEC 62321-7-1:2015 » r2 UV-VIS# ip]. 0.10 n. d. -
Cr(VI)(#2) / With reference to 1EC 62321-7-1:2015
and performed by UV-VIS.

# i (Note) :

. mg/kg = ppm; 0. Iwt% = 1000ppm

2. n.d. = Not Detected (&4 )

3. MDL = Method Detection Limit (= ;* i p|4&*2 &)
4

5

—_

. "=" = Not Regulated (& #$: 1)

. (#2) =
a. %> B F 20,13 pg/em® > Ao tk&E K 75 ~ %45 / The sample is positive for Cr(VI) if the
Cr(VI) concentration is greater than 0.13 pg/cm?. The sample coating is considered to contain Cr(VI)

b. %~ W% ind CRARE0.10 pg/cm®) > #7 % & 2 7 - %44, / The sample is negative for Cr(VI) if

Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based
coating.

c. % HeRx A2 0.10 2 0.13 pg/em® P @2 d kL E 75 » %45 / The result between 0.10 pg/cm

z and 0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the
determination.
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1) P T e B2 G e 2R3 o (S AR 2 %”P ) [ These samples were

dissolved totally by pre-conditioning method accordlng to below flow chart. ( Cr®" test method excluded )
2) pIFE A B % ® [ Name of the person who made measurement: Climbgreat Yang
3) Bl EF 4 3%k Fc® [ Name of the person in charge of measurement: Troy Chang

| T3 - @ # 4 5 /Cutting - Preparation |

v

| Pk &£ € / Sample Measurement |

I
~ 6+
4~ Pb ~ 4§ Cd A Hg * 1 4 **Cr
4 A4 v (Note**)
BYRA T RSt A L i T (AT A BRI E & feomck ) oo £ i /Add
#7157 ) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) i digestion reagent
v

v

l—’ i g / Filtration }—¢ wBIgEEREFY N E
P~ [ Heat to appropriate

| i /Solution | | 7 ;4 / Residue | temperature to extract

1) d&’3 iz /Alkali Fusion % dris kRS / Cool,
v 2) @ppf* /HCIto dissolve filter digestate through filter
| B é E.,YP}%")'L}}"T’Ep%li / ICP-AES | *

¥ 5+ / Sample Material i) v gk a4F / Digestion Acid 4o~z d AEE S [Add
&, 4, 4, %4/ 3ok, FEE, B, &4, BF K/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
# 3 /Glass # Pk, & pt | HNOs/HF +
&, 40, &, BE ] 2 -k /Aquaregia
Gold, platinum, palladium, ceramic E M R St 1
# |/ Silver A /HNO; B A u’?z % 540 nm
% | Plastic Fips, Bk, A7, B | HaSOs, HaOs HNOs, HCI e & [ measure the
H i [ Others 4e ~if % GuEA L = 2 4 f# / Added appropriate absorbance at 540 nm by

UVv-vIS
reagent to total digestion

Note** : (1) £ 42L& Bl »dk i) 1% > s 2 90~95°C % P~. / For non-metallic material, add alkaline digestion reagent and heat
to 90~95°C.

(2) & & B A4 » Bk > 4o 3 A3 5~/ For metallic material, add pure water and heat to boiling.
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JUNG YI STEEL CO., LTD.

PR 2RI EL KA
NO. 9, GONGYE 9TH RD., DALI DIST., TAICHUNG CITY 41280, TAIWAN (R. 0. C.)

¥ BEYP 4o REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g2 2 & (End of Report) *x
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